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Young Modulus
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Max Force
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Test Description
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Test NO.

Elongation

2

2

Compression Strength  Young Modulus

N/mm

N/mm

Max Force
N

2

Area

Specimens

0.014
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Max Force
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Young Modulus
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Test NO.

Max Force

Area

Elongation

Young Modulus

Compression Strength

2

2

Specimens

mm

N/mm

N/mm
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17671.459

|

Stress v.s. Strain

o

'

1)

)

[

'

-

'

¥

L) )
e " Rt T
L)

t

]

¥

)

'
o =

=i P S
] '
1 1

B T e

! ]
' r

e R EER TR

.
'
)
P R e
' Ll 1 L} 1
l 0 1 1
- = S5 IS
1 ¥ b 1 '
' ' L 1 i
- - -fs =
] . 1 1
Rt ol il el Sl e Rt St
) 1 1 1 1 1
0 ' 1 ' 1 '
jadectecd nfinlidis At Ml it I g
' ' ' ' ' '
) ) - ] L Ihli 1
e T R B 1
1 ' ) [} 1 i
S P (U SR PR
i 1 ' L) ) 1
1 Ll 1 Ll t 1
T - s PRV P
' L} ' 1 1]
1 1 1
| - === R o
g i ' '
] 1) 1 '
i e I bl afiadhdie A
' '
'

'
| i

B L P
1

R B I

Y R T e

e s

[
1
1
1
i
1
0
1
T e e e e R I 4
b
1
T
1
[}
T
'

S e

. L R

L e =
1
'
'
- -
v
1
A
1
'
f
| [

O
1

L

1 b [

1 1 '

F O s )
t [ [ '
1 1 [ '
E R LI
1 ' ' '
1 | ' 1
L i R 4
1
]

A

T e e Y e T SR

R L E R

'
i

¥
Y
'
1
L e I R e o
]
¢
T
'

||||||||||||||||||

-

28-

(ZvuN) edW

0 0.00.10.10.20.20.30.30.404050506060.70.70.80.80.20.9 1

1111.1121.31.31.41.415

N

20/01/2022-006

Tester

Ul 2,9MT

Q.C. Dept.



LABORATORIUM BAHAN STRUKTUR
ITNY

JI. Babarsari Caturtunggal, Depok, Sleman Yogyakarta 55281 - Telp. (0274) 485390, 486986, 487540
Fax. (0274) 487249 E-mail : info@itny.ac.id Home Page : hitp://www.itny.ac.id,

TEST REPORT

Test NO. : 20/01/2022 Test Description :

Stress v.s. Strain

MPa (N‘mm*2)

Area Max Force  Compression Strength  Young Modulus Elongation

mm 2 N N/mm N/mm mm

2bk2,5.1 4\ 17671.459 551789.5 31.22 5011.26 0.014
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Test NO.: 20/01/2022 Test Description :
' Area Max Force  Compression Strength  Young Modu_lus Elongation
Specimens ) 2
mm N N/mm N/mm mm
2 bk 2,5.2 ‘ 17671.459 484040.5 27.39 5332.11 0.014
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Test NO. : 20/01/2022 Test Description :

Sﬂ‘esi v.s. Strain
3

MPa (Nmm*2)

Area Max Force Compr;ssi_on Strength  Young Modulus Elongation

mm ) N N/mm N/mm mm

Specimens

2bk2,53 \ 17671.459 474815.0 26.87 3997.78 0.014
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Test NO.: 20/01/2022 Test Description :
| Area Max Force Co_mpression S:re_ngt_h Young l;’lod:lus Elongation
Specimens 2
mm N N/mm N/mm mm
I‘ 2bk3.1 17671459 5227315 29.58 5546.67 0.014
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' [ Area Max Force  Compression Strength  Young Modulus Elongation
Specimens H 2
‘ mm N N/mm N/mm mm
2 bk 3.2 ' 17671.459  573628.1 32.46 5528.85 0.014
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| Ar_ea
Specimens 2
I . mm
2bk3.3

Ma_x Force

N

‘ 17671.459 628625.5

TEST REPORT

Test Description :
ampr—essio_ns_trength Young Modulus _iilongation
N/mm N/mm : mm
35.57 5327.13 0.014
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Test NO. :
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Test Description :
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Max Force
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Test NO.: 19-01-2022 Test Description :

Area Max Force  Compression Strength  Young Modulus_ Elongation

mm 2 N N/mm N/mm mm
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Test Description
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|
[

2

Area
mm

Max Force
N
450386.9

|
\

g

£

] m_4

B0 -t

=

£ 83

=] |

| _

” _

| 2

S |

ENIE:

% o B
S

E Z %

e

>

=

B

5

wZ

£ E 3

S/%

4

e

g

]

&)

17671.459

1bk1,5.1

Stress v.s. Strain

) 1 ) L} L} 1) ' 1] L} L} 1} l L]

1 1 ] ] 1 ] ) 1 1 ' ] 1 1

e mm e h---a loa e mandleeeabeseshweaa= T N e L I B !5
1 i i [ 1 ] ] 1 t ] ] ] » -—
L} ] ] ] ] ] ] ] ] ] ]

¥ [ L] i ] ] ] '

1 f | ' ] ) ) i | ; '

IR S S fonS s R LI P e emsadesad R
T ' ] i [} 1 ] ] 1 [ ' [ oy
) 8 [ ' i 1 ’ 1 1 t ] Ly
) i ) ' ] ) 1 () t 1
) ] ] ] i 1 ] ] i ) 1
L} ' . 1 ] ] 1 1 L} L}

ry roes fgEalmyeserereoayosaEren AN "~ S Bl St it e Snddi il Shadiinlll it ity IJ
) ' ' i ) [ 1 1 v [ -~
) L] ] 1 ] [} 1 1} 1) [] +
1 L) L] L] L] ] ] ] L) 1 L
1 i i 0 i 1 ] r ] 1 i

e e L ] === | - - ||||!|!||.l|||ll|||¢|n||1||o|_|0||.r2
L} ' 1] 1 1 [} L [} i i 1] A
1 L] ) ] t L . 1
) 1 1 1 ]

1 ] ! ) t

1. sl ccoaloncade oo thsenmt «san s osadaeea bl -l L <,
] ] [l [ + ' -—
1 1 1 ] I L ]

) 1 1 ) [ 1
1 i 1 ’ L 1
1 1 1 1 ' U ]
FT- ro-==r=--q---<flesenp o ikl el g === s
1 () 1 ) L L L}
1 1 i 1 1
1 1 L} ) L}
) L) 1 ' ) 1
- - [ R e i At I R I ] ._100.
i ' ' 1 ' 1 ' [~}
" I ' ] \ ' 3
1 1 1 L}

1. L o J el caze b e mm e eedieeonbkeenoteeredessylicco-b oo . 0
1 L) 1 L] L) L] L] 0
] ) 1 ) 1
1 1 1 ] ' ]

1 ] 1 ) L] L 1 L] -

IR P — e = o oo ey v <] L 4 L~
1 L} 0 1 ] 1 ) i
] ] 1 1 ] Ll L] L] o
1 ] 1 1] i [ ] [] -

) L) [} - ] []
1 ' i 1 1 1 1 1 (] 1

Pr—~=s+ponesii ccoq-nSycReSr A A ST P S SUE R A . .16.
1 1 1 1 (] ' i i (] . ] L u
1 ] 1) 1 1 ] i ] ] ] |
Ll 1 ) 1 1 ] ] L] 1
1 1 i ] 1 1 i i ' ] ) il

fdecasbheacaclaccedececslonsaboancelerecdecescdaccaak =t - A - -t l—.a.
) | ' Y i 1 [ + ] ' ' 7 1 o
1 ' 1) i ' ' ] ] 1 1 i 1
' i i [} i i [ ] 1 1 ' i 1 I
L} L} ] J | [ ] [ [} 1 i i

I N 'L freswbam salianad doooan oo Lo PP LA PEETS) . ISRy ST . -
T 1 1 1 0 1 [ 1 T v 1 ] g
] ] 1 ] i i i 1 1 ) ] ] 0
] ) ] 1 i i i 1 L} ] 1

1 » ) ' | L L} ) + 1 ' s
1 1 ] 1 i i i 1 ] L) 1 L]
o bl ey s Sty A s aiestar] _nien - === “f=-===-r=- - o - IHJ.
1] [} L} 1 i i L L} L} L ) i b 0
) 1 ) ) i i L ] ) ]
' r L} 1} i i L 1 ] i
L l L} 1 1 ' L 1 1 L

A el I e I - o R e - -—= |2
' v v ' ' i [ ' 1 ' -—-1
] ] 1 ] [] ]

] ] I i ¥ [ i i
1 L] ] i L) 1 L ] 2 -4

T R . PRI TR E R B PP I T ) Qe I A ]
1 [ ] | 1 1 i i P~
1 ) ] ] ) '

] L] L 1 ) ‘
1} 1] [ ' ) 1] '
1} i L} L] t 1 i
Tl et - - == ] el Yol Fiietieles po - D el e el =)
. - - - r
o0 m - u 0
M ™~ N N

(zvww/N) edN

®

20/01/2022-001

Uls &, ST i Tester

Q.C. Dept.



LABORATORIUM BAHAN STRUKTUR
ITNY

Ji. Babarsari Caturtunggal, Depok, Sleman Yogyakarta 55281 - Telp. (0274) 485390, 486986, 487540
Fax. (0274) 487249 E-mail : info@itny.ac.id Home Page : http://www.itny.ac.id

TEST REPORT

Test NO.: 19-01-2022 Test Description :

Area Max Force  Compression Strength ) Young Modulus Elongation
Specimens 2

mm 2 N N/mm N/mm mm

1bk33 \ 17671.459 461338.0 26.11 4780.93 0.014
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TEST REPORT

Test NO.: 19-01-2022 Test Description :
' Area Max Fo_rce Compression Strength_ _Young Modulus Elongation .
Specimens 2
mm N N/mm N/mm mm
1bk3.2 17671.459  461452.1 26.11 4662.34 0.014
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TEST REPORT

Test NO. : 19-01-2022 Test Description :
Area Max Force  Compression Strength  Young Modulus Elongat_ion
Specimens 2
mm N N/mm N/mm mm

Stress v.s. Strain

MPa (N'mm*2)
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Specimens

2bk 1,53
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Area

2
mm

17671.459
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TEST REPORT

Test Description :

Compression Strength

Young Modulus Elongation

N/mm mm

5300.65 0.014
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Test NO.: 19-01-2022 Test Description :
‘ Area Max Force  Compression Strength You_ng Modulus Elongation ‘
Specimens ) 2
mm N N/mm N/mm mm

2bk1,5.2 17671.459 524930.8 29.71 5037.88 6.014
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TEST REPORT

Test NO.: 19-01-2022 Test Description :
' o Area Max Force  Compression Strength  Young Modulus Elongation i
Specimens 2
mm N N/mm N/mm mm
2bk1,5.1 ( 17671459  536233.3 30.34 5026.27 0.014
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TEST REPORT

Test NO.: 19-01-2022 Test Description :
Area Max Force  Compression Strength B Young Modulus Elongation
Specimens 0
mm N N/mm N/mm mm
1bk2,5.3 l 17671459  448546.4 25.38 4501.33 0.014
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Stress v.s. Strain

MPa (N'mm*2)
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TEST REPORT

Test NO.: 19-01-2022 Test Description :

Area Max Force  Compression Stren_gth Young Modulus_ Elongation
Specimens

mm 2 N N/mm N/mm mm

1 bk2,;5.2 \ 17671.459 457463.6 25.89 4687.35 0.014
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Test NO.: 19-01-2022

Area Max Force
Specimens 2
mm N
1bk2,5.1 ‘ 17671.459 497994.6

Stress v.s. Strain
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Test Description :

Compression Strength  Young Modulus ) Elongation

N/mm N/mm mm
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Stress v.s. Strain

MPa (N'mm*2)

TEST REPORT

Test NO.: 19-01-2032 Test Description :
o Area Max Force  Compression Strength Young_Modulus Elongation
Specimens 2
mm N N/mm N/mm mm

1bk23 ‘ 17671.459 478364.0 27.07 315231 0.014
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TEST REPORT

Test NO.: 19-01-2022 Test Description :
Area Max Force Compres;ion Stre;gth Young Modulus ) _Elongation
Specimens 2 v
mm N N/mm N/mm mm
‘ 1bk2.2 ‘ 17671459  359140.2 20.32 3581.04 0.014
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Test NO.: 19-01-2022

‘ Specimens l

\ 1bk2.1

Area

ITNY

Fax. (0274) 487249 E-mail : info@itny.ac.id Home Page : http://www.itny.ac.id

Max Force

‘ 17671.459  439329.0

TEST REPORT

Test Description :

Compression Strength

N/mm

24.86

Young Modulus

N/mm

4538.76
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Test NO. :  19-01-2022 Test Description :

Area Max Force  Compression Strength  Young Modulus _Elongation

2

Specimens
mm N N/mm N/mm mm

Beton normal 3.3 \ 17671.459 437745.0 24.77 3794.58 0.014
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‘ Specimens

Stress v.c. Strain

MPa /'mm*2)

32
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2

Area  Max Force Comp;ession Strength  Young Modulus Elongation
mm N N/mm N/mm mm

Beton normal 3.2 ‘ 17671.459 484053.7 2739 4838.55 0.014
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Test NO.: 19-01-2022 Test Description :
_‘ ~ Area Max Force  Compression Strength  Young Modulus Elongatio_n
Specimens
mm N N/mm N/mm mm
Beton normal 3.1 ‘ 17671.459  450180.9 25.48 4086.31 0.014 ‘
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- - Area Max Force  Compression Strength ) Young Modulus Elongation_
Specimens 2
mm N N/mm N/mm mm
Beton normal 2.3 ‘ 17671.459 4358945 24.67 4053.20 0.014
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' Area Max Force  Compression Streng_th Young Modulus Elongati(;n Nl
Specimens 2
mm N N/mm N/mm mm
Beton normal 2.2 ‘ 17671.459  425312.1 24.07 4145.53 0.014
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